
7/31/03

C3151

Key Part
No. Number Description
1 D28461 Assembly, Mobility
2 Z-D29652 Tank Assembly
3 Z-D28261 Console Assembly
3-1 D28104          Screw .250-20X.500 PAN HD
3-2 D20155          Regulator Ring  
3-3 D28348          Console Panel
3-4 Z-D28274          Gauge 2"OD 200PSI 1/8NPT 
3-5 SSP-537         90º Elbow Fitting 
3-6 Z-D24044          Regulator/Manifold Assembly
3-7 D20675          Body Quick Connect 
3-8 D28103          Plug, Quick Connect
3-9 D28358          Manifold Guard
3-11 D28499          Hose, 1/4 ID X 7.50 
3-12 CAC-1206-1  Hose Clamp
4 16471           Knob        
5 D28109          Handle Grip
6 D29188          Screw, .250-20x.750  
7 D28350          Cover         
8 -------- Order individual parts
8-1 Z-D26612 Pressure Switch
8- 2 SS-1286  Nipple
8- 3 D20114 Safety Valve
8-4 SSP-6021        Bushing Reducer
8-5 Z-D28275          Gauge, 1.5 OD 200PSI 1/8NPT
8-6 SS-2071         Nipple, 1/4-18 NPT X 1.5  
8-7 D21109         Quick Connect Body
9 SSP-491         Bushing Reducer 3/4 X 1/ 4   
10 D29172          Outlet Tube   

Key Part
No. Number Description
11 SSP-6429        Elbow  
13 D24880          Check Valve 
14 SSP-1144        Bushing, 3/4NPT M, 1/2NPT     
15 D28345          Pressure Relief Tube    
16 SSP-7811       Assembly, Nut 1/4"         
17 D28119          Drain Valve         
18 D24263          Air Filter    
19 SSG-3105        O-Ring 
20 SSP-7821-1      Nut, .563-18 UNF HEX     
21 -------- Pump (see breakdown on page 2)  
22 ACG-19          Isolator    
23 D20653     Mini Shroud         
24 ACG-408         Assembly Fastener               
25 ACG-18 Saddle Mount Cup            
26 91895680        Screw,.250-20X.750 HHW       
27 SSF-925         Screw, .250-20X.875 HHW TH    
28 SST-108         Rubber Bumper
29 D26615          Power Cord
30 SSF-8111-ZN     Nut, .375-16 UNC-2B HEX       
31 SS-1525-CD      Washer, 3/8             
32 D23067          Wheel, 10"        
33 D28105          Axle

NOT SHOWN
LA-2828         Label, Hot Surface
D28419          Label, Drain Tank    
D28148 Label, Warning  

6

5

7

14

2

17

29

10

9

8-1

33 32

27

28

1

31

30

21

18

22
23 25

26
Torque to
9-12 ft.-lbs. 

Torque to
15-25 in.-lbs.

20

24

15 19

Torque to
20-30 ft.-lbs.

Torque to
15-25 in.-lbs.

Torque to
100-120 in.-lbs.

 Hand Tighten plus 1/2 turn

8-6

8-3

8-7

8-2

8-4
8-5

13

11

16

4

3-1

3-4

3-3

Hand 
Tighten

3

3-2

3-5
3-12

3-7

3-6

3-9

3-8

3-11

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com


7/31/03

C3151 (cont’d)

Key
No. Part Number Description

70 Z-D26713 Motor
71 Z-AC-0140 Eccentric Bearing Assembly

Includes eccentric, bearing, 
and screw

72 SSF-615 Screw, 1/4-20 x 1.25
74 AC-0108 Fan           
76 SSF-586 Screw 1/4 -20 UNC x .75 

✓✓ ● 78 ----- Cylinder Sleeve      
✓✓ 79 ----- Connecting Rod Assembly
✓✓  79-2 ----- Compression Ring
✓✓ 79-3 ----- Compression Ring Cap
✓✓  79-4 ----- Screw 

Key
No. Part Number Description

Torque  51-63 in.-lbs.

Torque 100-120 in.-lbs.

Torque 100-120 in.-lbs.

Torque  7-10 ft.-lbs.

Torque  42-48 in.-lbs.

82

83

85

81

80
79-4

78

74

76

71

72

70

79

79-3
79-2

✓✓ ● 80 SSG-8156 O-Ring 
81 Z-AC-0032 Valve Plate Assembly

✓✓  82 ACG-45 O-Ring 
83 Z-D28150 Head 

✓✓ 85 SSF-927 Screw 1/4-20 x 1.125

Kits available
✓ KK-4835 Piston/Cylinder kit
● K-0650 Cylinder Sleeve/Compression Ring kit

D21216 Capacitor Kit

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

andrew.carlson
Typewritten Text

http://www.allpartsinc.com
andrew.carlson
Typewritten Text




